ANNEX 3 - GEOTECHNICAL ENGINEERING DATA
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©=5.380 /¥ 1 | 2 | 3 | 4
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)
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i -
g 20 |
I
:llﬁhlll lll(-llllll 1111 L1 21 k1t D O O O O A B 11 11
0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
a SPECIMEN NO. o1 82 | o3 |44
- WATER CONTENT, % 432 | 428 | 423 | 420
- 2| DRY DENSITY, PCF 768 | 774 | 770 | 778
E - S [ SATURATION, % 976 | 981 | 961 | 97.3
g 10 | VOID RATIO 1.195 |1.179 [1.188 |1.165
= - .. WATER CONTENT, %
a 'ﬁ&‘ Xm § DRY DENSTY, PCF
£ . T‘\,\ O | SATURATION, %
5 5 {99—0——0‘—0—0\; é VOID RATIO
g ® | BACK PRESSURE, TSF
S CHAMBER PRESSURE, TSF 50 150 | 300 | 50
MAX. DEV. STRESS, TSF 62 87 82 | .75
TIME TO FALURE, MIN. 3 20 25 18
0“4'5&“10“"15“ 20 STRAIN RATE INCR., % 5 5 5
AXIAL STRAN, % INTIAL DIAMETER, IN. 136 | 1.36 | 1.36 | 1.36
CONTROLLED-STRAIN TEST INTIAL HEIGHT, IN. 300 | 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
w81 PL 21 Pl 60 | GS 270 (ESTIMATED) JunDisTURBED  sPECIMEN | Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 1 BYSU SAMPLE NO. 5B
DEPTH/ELEV  16/+15.4 TECH. W
LABORATORY USAE WES — STF/GL | DATE 09 JUN 94
TRIAXIAL COMPRESSION TEST REPORT
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c= T/SF [ 1 I
0,290 — 3
P = DEG
TAN & =
4.0
= N
O -
(2]
= F
sﬁ' »
& 20 F
7 "
% "
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.-llll llll\h]ll ]I\l | | | | I | It 1111111 |
0 2.0 4.0 6.0 8.0 100 12.0
NORMAL STRESS, T/SQ FT
‘s Y=/09
T SPECIMEN NO. o1 a2 3 +4
- WATER CONTENT, % 472 | 414 | 453 | 441
5 2| ORY DENSITY, PCF 726 | 784 | 749 | 75.0
- =
E - Z | SATURATION, % 965 | 971 | 97.9 | 954
g 10 | VOID RATIO 1321 |1.150 | 1.249 |1.247
- - WATER CONTENT, %
a - D § DRY DENSITY, PCF
- 72}
N 1 SATURATION, %
g [ H—O“Hﬂs g
x 5 S| VOID RATIO
z O PRE—R O —o— & | BACK PRESSURE, TSF
P
C s S { ’
o CHAMBER PRESSURE, TSF 50 150 | 300 | 50
MAX. DEV. STRESS, TSF 47 75 64 46
TIME TO FALURE, MIN. 12 19 18 19
1111 L1 1} 1 &1} 1 111
\ TRAIN RATE INCR., %
0 5 10 15 201>
AXIAL STRAIN, % INTTLAL DIAMETER, IN. 136 | 1.36 | 1.36 | 1.36
CONTROLLED—STRAN TEST INITIAL HEIGHT, IN. 300 | 3.00 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; ORGANIC MATERIAL
w 77 |p 22 Pl 55 |GS 270 (ESTMATED)  |UNDISTURBED  SPECIMEN | Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 1 BYSU SAMPLE NO. 7B
DEPTH/ELEV  24/+7.4 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 09 JUN 94
TRIAXIAL COMPRESSION TEST REPORT

»\_‘
=~ Sn
D

1y

0
.
N

ol o

O




C= . 4,0 T/SF l | |
01 4/5 / 1 z2 3 4
= DEG
TAN & =
4.0
N
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(%3]
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é}‘ -
x 20
n :
% N
TF
bllﬁhﬁ“llall 1P 11t 1 t 11 1111 1111 1 119 1111} 11114 1111
0 2.0 40 6.0 8.0 10.0 12.0
NORMAL STRESS, T1/5Q FT
5 f=107
’ SPECIMEN NO. o1 a2 o3 + 4
- WATER CONTENT, % 466 | 475 | 469 | 481 |v
- 2| DRY DENSITY, PCF 728 | 722 | 730 | 724 |-
=
£ - Z | SATURATION, % 955 | 959 96.7 | 978 |[¥
g 10 2 °°“°~N VOID RATIO 1.317 [1.336 |1.310 |1.329
S - i WATER CONTENT, %
a 3 DRY DENSITY, PCF
L L B S 3 (%
& Ly | SATURATION, %
L _
x S| VOID RATIO
T S5 b P
% oo @ | BACK PRESSURE, TSF
o CHAMBER PRESSURE, TSF 50 150 | 300 | 50
MAX. DEV. STRESS, TSF 64 93 104 | 72
TIME TO FALURE, MIN. 2 17 13 17
L1 il L1 i1t 1 1ty INCR.
o s m s 5o | STRAN RATE INCR., % 5 4 6
AXIAL STRAN, Z INITAL DIAMETER, IN. 136 [ 136 [ 136 | 1.36
CONTROLLED—STRAIN TEST INTAL HEIGHT, IN. 300 | 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; SLICKENSIDED
W ot [P 24 Pl 67 |GS 270 (ESTMATED) | UNDISTURBED  SPECIMEN | Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 1 BYSU SAMPLE NO. 98B
DEPTH/ELEV  32/-0.6 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 13 JUN 94
TRIAXIAL COMPRESSION TEST REPORT
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C= T/SF [ l l
o.520” 3 3 s
b = DEG
TAN & = |
40
£ -
O —
(%3]
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g -
& 20 |
7 n
% -
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[%] L
_llll 1 iYL 1} IR I liJl\llllllll JE AN | I | 1 t 11 1114 1 111 ) &1 i
) 2.0 40 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
15 ¥=//9
- SPECIMEN NO. o1 a2 3 4
- WATER CONTENT, % 293 | 293 | 202 |45 27
R 2 | DRY DENSITY, PCF 924 | 917 | 920 |55 -3
& E oo Z | SATURATION, % 96.1 945 | 948 |25 /2
g 10 VOID RATIO 824 |.838 |.832
~ WATER CONTENT, %
ﬁ § DRY DENSITY, PCF
& o | SATURATION, %
x
x S| VoD RATIO
= .5 ]
g @ | BACK PRESSURE, TSF
a CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 99 103 | 109 [/ »v
TIME TO FALURE, MIN. 21 18 16
NEESEEE NN TRAIN INCR.,
0 5 10 15 20> RATE INCR., X
AXIAL STRAN, % INTAL DIAMETER, IN. 136 | 1.36 | 1.37
CONTROLLED-STRAIN TEST INMAL HEIGHT, IN. 300 | 3.00 | 300
DESCRIPTION OF SPECIMENS: CLAY (CL), GRAY; IRON OXIDE PARTICLES
L PL PI lcs 2.70 (ESTIMATED) UNDISTURBED  SPECIMEN Q TEST
REMARKS: PROVECT  INTRACGASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 1 BYSU SAMPLE NO.  11C
DEPTH/ELEV ~ 41.5/-10.1 TECH. W
LABORATORY USAE WES — STF/GL | DATE 15 JUN 94
TRIAXIAL COMPRESSION TEST REPORT




C = 1/sF | | |
0.320" 1 2 3 4
= DEG ]
TAN & =
4.0
[y N
o -
W
=k
g L
o 2.0
2 -
§ —
o
'.llﬁ}ﬁmlll/l]m 1111 1111 1111 1111 I NN | {1 i1
0 2.0 40 6.0 8.0 10.0 12.0
NORMAL STRESS, T/5Q FT
15 &= 15
R . SPECIMEN NO. o1 A2 3 + 4
u WATER CONTENT, % 345 | 398 | 377 | 351 [36.¥%
5 2| DRY DENSITY, PCF 862 | 803 | 830 | 857 |333:
- = 25,92
- N Z | SATURATION, % 975 | 970 | 986 | 98.1 |75.02
g 10 | VOID RATIO 855 |1.009 |1.031 |.087
~ - bo—o—Q WATER CONTENT, %
i - ( o—+] g
a Q| DRY DENSITY, PCF
- w
£ : s, | L | SATURATION, %
& s F S| VOID RATIO
— . Lo
§ @ [ BACK PRESSURE, TSF
= CHAMBER PRESSURE, TSF 50 150 | 300 | 1.50
MAX. DEV. STRESS, TSF 89 64 .80 81
TIME TO FALURE, MIN. 21 10 16 22
A1t | T ] | 3 I O 111 N
o : o o 1o | STRAN RATE INCR., %

AXIAL STRAIN, % INTAL DIAMETER, IN. 137 | 137 | 136 | 1.36
CONTROLLED—STRAIN TEST INTIAL HEIGHT, IN. 300 | 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CL), GRAY
LL 49 [ PL 18 J Pl 31 ] GS 2.70 (ESTIMATED) UNDISTURBED  SPECIMEN ] Q TEST

REMARKS:

PROJECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO. 1 BYSU -

SAMPLE NO. 13B

DEPTH/ELEV  48/-16.6

TECH. JH

LABORATORY USAE WES — STF/GL

DATE 13 JUN 94

TRIAXIAL COMPRESSION TEST REPORT




0.555 " 1 2 3 4
= DEG
TAN & =
4.0
£ "
O -
192
=t
LU(:)}‘ L
& 2.0
» C
§ -
) =
WARARN AN
—Jl llJJlllllll\llLllll | I I O A | 1.1 11 {111 t1 kit 111
0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
- J=1/08
= E SPECIMEN NO. o1 a2 | o3 4
- WATER CONTENT, % 484 | 482 | 469 |y, 53
- 2| DRY DENSITY, PCF 724 | 728 | 739 |72 ;3
- E =
c C ﬁ”’\»\ Z | SATURATION, % 086 | 989 | 988 |5 -7
g A2 ﬁ:\ , VOID RATIO 1.327 [1.316 |1.282
~ N\\zr WATER CONTENT, %
a § DRY DENSITY, PCF
i w1 | SATURATION, %
[
% < | VoD RATIO
é ® | BACK PRESSURE, TSF
o CHAMBER PRESSURE, TSF 50 150 | 3.00
N MAX. DEV. STRESS. TSF 111 | 107 | 116 {/.//
8 TIME TO FALLURE, MIN. 10 18 14
v v by s b vabraae STRAIN RATE INCR., % 7 7
0 5 10 15 20 CR
AXIAL STRAIN, % INMAL DIAMETER, IN. 1.36 1.36 1.36
CONTROLLED—STRAIN TEST INTAL HEIGHT, IN. 300 | 300 | 300
DESCRIPTION OF SPECIMENS: QLAY (CH), GRAY; SLT SEAMS
L 78 PL 23 [ Pl 55 | GS 270 (ESTMATED) [ UNDISTURBED  SPECIMEN Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 1 BYSU SAMPLE NO.  20C
DEPTH/ELEV  77/-45.6 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 14 JUN 94
TRIAXIAL COMPRESSION TEST REPORT




c = T/SF | [ 1
p.585 1 2 3
= DEG
TAN & =
4.0
[y [~
O -
[92]
= -
é{ |
o 20 -
m -
2 F
[75] -
FARNARN AR
—Llll [ | L1 11t 1 Lt 1 L 11 1111 111 11114 111 1111 ] 111 1111
0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
is 2 =706
~E SPECIMEN NO. o1 A2 o3 4
- WATER CONTENT, % 570 | 573 | 578 |57 37
- Z | DRY DENSITY, PCF 664 | 66.1 | 658 |14 7
- =
- - Z | SATURATION, % 999 | 998 [ 998 |99,52
g 1.0 . VOID RATIO 1540 [1552 | 1563
~ - WATER CONTENT, %
a 3 DRY DENSITY, PCF
L &
£ % ) | SATURATION, %
x \G\W , S | voiD RaTIO
= 5 i L 3
< _ BACK PRESSURE, TSF
o - CHAMBER PRESSURE, TSF 50 150 | 3.00
A MAX. DEV. STRESS, TSF 108 | 142 | 114 |/ //
B TIME TO FALURE, MIN. 7 16 15
EERE SEEENSNEENEN N ] 5
o s m - 20| STRAN RATE INCR., %

AXIAL STRAN, % INITIAL DIAMETER, IN. 1.36 | 1.36 | 1.36
CONTROLLED—STRAIN TEST INAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; CONCRETIONS
L 94 PL 24 PI 70 $ 270 (ESTIMATED) UNDISTURBED  SPECIMEN Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK
BORING NO. 1 BYSU SAMPLE NO. 23B
DEPTH/ELEV  B8/—56.6 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 14 JUN 94

TRIAXIAL COMPRESSION TEST REPORT
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c= T/SF | | ]
g.5725 / 1 2 3 4
= DEG
TN b =
4.0
v N
0 f—
(%2)
e
éi' »
a 20
7 -
;3: N
[77] |
o /_,
PIKM—“\l lﬂll\lll 1111 |38 0 | L 1.1 1 ? 3t it r it t 11111
0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/5Q FT
- L=95
~ F SPECIMEN NO. o1 a2 ©3 4
- WATER CONTENT, % 80.6 | 800 | 799 (3., 7
—A 2| DRY DENSITY, PCF 525 | 53.0 | 523 | o
- =
- " Z | SATURATION, % 984 | 992 | 970 |9g.24
g 10 VOID RATIO 2210 [2.178 |2.224
-~ 5 WATER CONTENT, %
a N\» ; DRY DENSITY, PCF
g >~ Y 9 I SATURATION, %
@
& \> S| vo RraTIO
= .5 tJ
é | @ | BACK PRESSURE, TSF
o CHAMBER PRESSURE, TSF 50 150 | 3.00
A MAX. DEV. STRESS, TSF 1.09 | 122 | 126 |/ 2
X TIME TO FAILURE, MIN. 5 12 22
FESEEEEEE SN ENE NN STRAIN oz
0 5 10 15 20 RATE INCR., % 8 3
AXIAL STRAIN, % INITIAL DIAMETER, IN. 137 | 137 | 137
CONTROLLED-STRAIN TEST INMAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; ORGANIC MATERIAL
L 134 |PL 30 Pl 104 [ GS 2.70 (ESTIMATED) UNDISTURBED  SPECIMEN I Q TEST

REMARKS:

PROJECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO. 1 BYsu SAMPLE NO. 24B

DEPTH/ELEV ~ 92/—60.6 TECH. JH

LABORATORY USAE WES — STF/GL | DATE 17 JUN 94

TRIAXIAL COMPRESSION TEST REPORT




c= 1/SF | l I
0.700 " 3
b = DEG
TAN & =
4.0
& Z
O -
2]
= r
ﬁ' =
3 2.0
Z N
g "
xI
7] -
[ —
rllllllll P 1.1 llll\il 1111 11 11 | 3 I I I Y I ] 1111 1 11 | S ]
0 2.0 40 6.0 8.0 10.0 12.0
NORMAL STRESS, T/5Q FT
- d=97
B SPECIMEN NO. ol a2 o3 4
- h WATER CONTENT, % 680 | 71.4 | 707 |7s.,2
5 \ 2 | DRY DENSITY, PCF 580 | 562 | 564 |54 57
- E
E N ﬂ f\ Z | SATURATION, % 962 | 964 | 960 |oy ;0
g 10 VOID RATIO 1.908 |1.993 |1.988
~ \ \ WATER CONTENT, %
L&u ;gc DRY DENSITY, PCF
& LN ¢ | saTuraTION, %
(i
g S| voID RATIO
= . = Ld
< 1 RN @ | BACK PRESSURE, TSF
=] ’ CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 146 | 135 | 139 |/ v~
TIME TO FALURE, MIN. 7 24 17
| i1 11 | I A j | NRATEINCR.,% 6 5
0 5 10 15 20| ST
AXIAL STRAIN, % INMAL DIAMETER, IN. 137 | 137 | 137
CONTROLLED—STRAIN TEST INMAL HEIGHT, IN. 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; ORGANIC MATERIAL
L 118 [P 33 [P 8 |GS 270 (ESTMATED)  |UNDISTURBED  SPECMEN | Q TEST
REMARKS: PROJVECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO. 1 BYSU

SAMPLE NO.  26B

DEPTH/BLEV ~ 100/~68.6

TECH. JH

LABORATORY USAE WES — STF/GL

DATE 21 JUN 94

TRIAXIAL COMPRESSION TEST REPORT




